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Tenaris

Tubos de Acero de México, 5.A.
Carret. México Veracruz Km 4337 SN
Celfino Valenzuela Tejeria, Veracruz, \
C.P. 81697 MEXICO :

CERTIFICADO DE PRUEBAS EN FABRICA

CERTIFICADO DE PRUEBAS EN FABRICA

rrE—— e
Customer / Cllente: PLESA ANAHUAC Y CIAS, S.A. DE C.V.,

Customer s Qrder e/ Orden Cliente - tem:

Number / Numero:

11060873

Page / Pagira:

1/86

{52) 229 989 1100 tei
(52} 229 989 1600 fax

Date / Dia: Decemnber 18, 2011

7Eove

Custorner’s Reference / Ref. de! Cliente:

Mamdacturer's Works Order N* / Confirmacion de Verta:

N/A NIA 170579/01
Manufacturing Procass / Frocese de Manufactura: Product Type / Tipe de Producto: Surface / Superficia;
SEAMLESS HOT ROLLED {.INE PIPE SEAMILESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUGCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steet Grade / Grado de acero; Ends / Extremos:
APl SPEC 5L,0CTOBER 1, 2007 BIX42-L.245/1.290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Ceédula; Length/ Longitug: Quantity / Cantidad: 17 Pes/Pz Nominal Weight / Peso Nominal:
8.625 X 0.322 INCH o4 18.63 /2133 FT 361.647 FT 10855742 LB 28.58 LRVFT
219.1 X 8.2 MM E.00/ 6.50 MTS 118.230 MTS 4788,000 KG 42.65 KGM

‘Specimen condiion Specimen dimensions Test Y8, UTS YSAUTS  Elongation / Alargamiento
HeatN° | Sample N° | Condicién de Ia probeta Dimensicnes de ia probata tamp | Eul 0.50 %. Req. L
Colada N* | MuestraN® | Ls S¢ | Typel On Size Area Temp. [Min: 280 Min: 415 Req. Max. Lo Min, Qpt. - §
Tipe Tamafio Seccién | ensayo |Ma: - Jdax; - ¥
mm mm2 < mpa mpa in % %
55396 82963 | B 1 AM 1 Ss | Ll TN oees 32118 | RP 319 753 G 2 2711 39,
AM: As manufactured { Segin proceso de fabrcacian Ls: Location of sampte / Ubicacitn de a muestra QOri: Orientation / Qrientacién

B: Bedy f Cuarpo
L Longitudinal / Lohgitudinal
Lo: Initiel length / Longitud iniciat

Mauc: Magmum / Méximo
: Whin: Nniorart ! Minimo

Req, Max; Required maximum / Maxime requerido

: Required / Requerido . . e
Room tempacatiss { Terparatura ambieste’

S Spacimen condition / Condicién de la probeta
Ss. Strip specimen / Musstra ractangular

. BTE: Utimate tensile strength / Resistencia.

Y.S: Yield strength / Fluencia -

28 - 40 B RERE T o .

o e e Min N - e = e = = = =

Hoat N ¥ Sampla N [P Wax | 28 | 920} — [ 401 18 | 301 W 1 wer oo ] §

ColadaN* { MuestraN*}  min | = | S8 1 0] = P e aeeay e A Mea aaeu Sumesnt i Ean PP M

55338 | 0001 W ol 1ejeler] el o] wtere 5] 51 4101 41910870137

553368 82983 P 18 &8 7 ] 28 1 13isof o 197 17 ] & G L] 7 0 &8 0 {37
mhmﬁammm&-mmmmm. Cir: i GIgiom CATIGEe Tha Bede-mark green ook Toake Caificad 38 St MBGENtE BeBma compIIRgs y 0% welisds ton Frrs Secomen. T CATHicads orgingl Poees Trpreas & w00 '
“Tervms” is stampad, I case the owner of the aigival corificabe would rakixse 3 copy of it, he et et i confrmity o the originai ane baking FTonaris color verde. En caso de qua & poseeter tel coriticado WHIBQUE UN2 COREa, debord JORNEZAr W conformidad $oa o onginal hecéndose
et hana v seapanaibilty for any urbiwha or ot wiowsd L. Any afteration :

ancifor teticition wil s SuCRce (o the law.

rRapcnEabie por cUIIGLINT Uss Hepal o indebide. Cizaiuier SNRCKON b SEficacion extard sujets 1 18 ley,

FORQ317



ol

Tenaris

Tubos de Acero de México, 5.4,
Carret. México Veracruz Xm 4337 SN
Deifino Valenzuela Tejeria, Veracruz, \
C.R. 91697 MEXICO

{52} 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Numero:

11060873

Page / Pagina:

216

{52) 229 989 1600 fax

Date / Diz: December 19, 2011

Customer / Cliente: PLESA ANAHUAG ¥ CIAS, 5.4, DE G,

Cusiomer s Order Rem / COrmden Cliente « lem; Cuslomer's Reference / Ref. dol Cliente:  |Manufacturer's Works Order N* | Cenfinmacion 06 verta,
N/A NIA 1705791014
Manutacturing Process ! Proceso e Manwfactura; Product Type / Tipo de Praducts; Surface / Superficie:
ISEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADC
Stardard or Specification / Normas o Espedificationss: Steel Grade / Grado de acera: Ends / Exiremos.
AP{ SPEC 5L,OCTOBER 1, 2007 BIX42-L245/.250 PSLA NORMAL BEVEL
’ BISELADO NORMAL
Dirmensions / Dimensisnes: Scheduie / Cédula: Length / Longitud: Quaniity / Cantidad: 17 PcsiPz Mominal Weight / Peso Neminal:
8.625 X 0.322 INCH 045 1969/ 2133 FT 361647 FT 10555742 LB 28.58 LB/FT
215.1 X 8.2 MM 6.00 7 6.50 MTS 110,230 MTS 4788.000 KG 42.656 KGM

Composiion % / Composicion %
X100 X 1050 X 10000
c Mn | Si Cr | Mo 3 P Ni v Cui Al Sa | As | Nb T Ca g N

M Max | 28 | 120§ - 40 15 30| 3¢ j400] 80 | 400 ] - - - - - - - [

Min - 29 | 10 - - - - - . - — - - - - - - - -

HestN* | Sample N" [P Meax | 28 | 120 - 40 | 15 30 30 400 80 | 4061 - - - - - - - - [
Colada N* | Muestira N° Min - 2 [ 9 - — - - - - = - - - = - - . — - = -

— — ey

55336 82064 [ 18 [ 28 g 29112 13 &G [{] 1761 19 8 4 Q 4 21 ] 68 0 {3251 04

Cot. 1; SUMA Ne+v
Col. 2o BUMA Mo+Cr+ti+ CusV

LR Produdt { Producto

A e

F-t—m values

por cuzlauier uss degal ¢ indebido. Cumbgu

Veores requeridos | M~ | Mae 220 | Var -

Heut N} Servple N° | Specimen conchion | Quad. Scale | ;

Colade N° | Muestis N* Ls Se .11
P N AW T K5 TN BT TN W e S
56 | atd B AM T 6t zrat gre) 779 780 su1] 700t 24
AM: As manutactured / Segln procesa de ibrcacién 10; intermnal diameter | Didimetro itkemo Mir Minémum  Miimo Quad: Quadrant 7 Cuadeants )
Avg: Lverage / Promedic L::LocaﬁonofW?Md.lammstm MW Middie wall / Cantro S Specimen congiion 7 Condicidn o6 b robata
Y o hwe W ewond by 3 com powizad Sywiem B K b el with sleciorTe S, TR T8 Originm G Tn Tace-mark GoeT Sokaeed mmmﬂnmﬁzmﬁmamyumm. T CBrincads onginal pOSes FRpress 8 1000
“Tanacis” i stamped, mmememdhuruiwmmmmwampydmmmuﬂuhmwmoﬁgimimm woaris color varde, Ex cuso da que o possedar del ceriicado SOARQE Und Copiz, deberk garantizar 13 conformisad con of onigingl haciendose
upon hivasl! the: bility for any urtewful or not sowed e Ay atteratian amrmﬂwmh law. ;

VIRracion yi taifcacién esturh suta & ia ey
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Tenaris

Tubos de Acero de México, 5.A.

Carret. México Veracruz Km 433.7 Sk
Deifino Vatenzueiz Tejeria, Veracruz Vel
C.P. 91697 MEXICO

(52) 229 989 1100 te!
CERTIFICADO DE PRUEBAS EN FABRICA Numiber / NGmero: Page / Pagina: (52) 229 989 1300 fax
CERTIFICADO DE PRUEBAS EN FABRICA 11060873 3/86 .
Date { Dia: December 19, 2011
Custemer ! Cliente: PLESA ANAHUAC Y CIAS, S.A.DE C.V. Cusiomer s Onder Hern § Orden Llierte - ftam: Customar's Reference / Rel o Chente: | |Manufacturer's Works Order N° / Confirmacion: do Vanta: )
NiA NiA 11057904
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface ! Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificacicnes. Stesl Grade / Grado de acero: Ends / Extremos:
AP} SPEC 5.,0CTOBER 1, 2007 Bri42-1245/L.290 PSL1 KORMAL BEVEL
BISELADO NORMAL

Dirensions / Dimensiones: Schedyle / Cédula: Length / Lang#tud: Quantity / Cantidad: 17 Pes/Pz Nominal Waight / Peso Nominal:
18.625 X 0.322 INCH 040 19697 21.33FT 361647 FT 10555.742 LB 28.58 LBIFT
219.1 X 8.2 MM 6.00/ 6.50 MTS 110.230 MTS 4T88.000 KG 42.65 KG/M

Standard | Norma;
HeatN" ] Sampie N* Result
Colada N° | Musstra N Resultade

21963 Good / Bueno

$3336

ﬁmmetprezaéﬂ B T’mtw
Unit/Unided, | value/vaer | Seconds / Sequndos
P " 2,560 6

T 3 comp e T STeeTere Bgnatire. o6 T Srigioal Cardica e o S mark green colomd mnMMmdwnmam&nHMM T GErReada Grgmal poses IMress & ogs
"r-nlnl ilnumpud !nmeﬂ-momofhmmwmmmawﬁmhm“hmmhmgmmm T-arsais color verde. En a0 de que ol poasedor dek SOkt SIegue Und copa, dabera gacaniitar la conformidad <on ol ornginal haciéndore
mmnwmmWMUMMmﬂ Any alteration andior tleification wili be subjecied b the law. jreap ot CURQu mlwwoammwmwummmmnum
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Tenaris

Tubos de Acero de México, S.A.

Carret. México Veracruz Km 4327 SN
Delfino Valenzuela Tejeria, Vera:ruz, Y
C.P. 91657 MEXICO

{52} 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA
. CERTIFICADO DE PRUEBAS EN FABRICA

Number / NGmero:

11060873

Page / Pégina: {52) 229 989 1600 fax

4/6

Date / Dia: December 18, 2011

Customer [ Cliente; ETESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Osder kem / Orden Cliente - item: CUSONST S RETTenCs [ -R'ef‘ det Cliente: Manufacturer’'s Works Order N° 7 Confrmacion de Varta:
N/A NIA 170579101

Manufacturing Process / Procese de Manufactura: Product Type { Tipo de Producto: Surface [ Superficie:

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standard or Specification / Normas o Especificaciones: Steel Grade / Grado ¢e acery: Ends / Extremos:

APl SPEC 5L,0CTOBER 1, 2607 B/X42-L2451 290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Guantity f Cantidad: 17 Pcs/Pz Nominal Weight / Peso Nominal;

8.625 X 0.322 INCH 340 19.69721.33 FT 361647 FT 10555742 LB 28.58 LBFT

218.1 X 8.2 MM 6.00/ 6,50 MTS 910,230 MTS 4788.000 KG 42.65 KG/M

Heat treatment | Tratamiento tbrvice: Pipe ¢ Tubo
Quanch media of haat treatment process / Medio de enfriamanta de! tratamiento térmico: Water / Agua
Temperature Scale / Escala de Temperatum: colcius

Type
Tipo

Manufactyred h.yTeiﬂ&risTamsa

Stvel mrapking process:

Electric Arc Fumace-Ladle Fumaco-cmﬁnmcwm Macnme
Fully Kiked St

Mutorial free freen Mercury contamination

Nct repaired by weiding

Non dastructive test. Satisfactory

Temspecion medhod

.~ EMELFLVE- MP1 - ,

APt SPEC 5LOCTOBER 1, 2007 FE.20090101/ASTM A108,68/
ASTM AS3 O7IASME SA106,2010

MATERIAL ACCORDING TC NACE MRU175-2001

i - Y

. JAPISPEC SLOGTOBER 1. 2007 FE 20080101ASTM A106,08/
ASTM Asa DYASME 5A106,2010

[T Griicaie & sa0ed by 2 CompUTRrad Fysiem i § 1 ViBa with STecionc Sgnatirs. on Bw oighl ceriows e Fade-rark groon cotome . ToR T enectoica, BT CarTeas CrgTial poste mpress & 1090
Tanaris™ s shard, hmmemwhmmmldmmawwmmmmhmmmummlmm Tanirts color verde. Er<aso de que o p una copia, Cebard gararlizar la conformudad cor al onginal hacéndoss
upon himeslt e responasbiity for any untawiut or not aliowsd yae. mmammwuwmmm reaponssble por cualger uso ipgat o | ido. Sumig

i 0 Ml Cacion estack jeta & 18 ey
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L] Tubos de Acero de México, S.A,
Tenarls Carret. México Veracruz Km 433.7 SN
Delfino Valenzuela Tejeria, Veraoruz, Ve
C.P. 91697 MEXKD
{52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA Number / Numero: Page / Pagina: (52) 229 589 1600 fax
CERTIFICADO DE PRUEBAS EN FABRICA 11060873 5/6
Date / Dia: December 19, 2011
Customer / Chante; PLESA ANAHUAC Y CIAS, SA.DEC.V. Customer's Crder #am / Ordan Chente - ltem: Customer's Reference / Ref, del Chiente:  |Manufacturer’s Works Order N*/ Confirmacian e Verta: '
NIA NIA 17057504
Manufacturing Process / Process de Manufactura: Froduct Type / Tipo de Producta: Surfacs ! Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EHMCAUENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Mormas o Especificadones: Steel Grade / (3rado de acero: Ends / Extremos:
APl SPEC 5L,0CTOBER 1, 2007 B/X42-L245/.250 PSL1 NORMAL BEVEL
. BISELADG NORMAL
[Dimensions I Dimensiones: Scheduie { Cédula: Length { Longiud: Quantity [ Cariidad; 17 PesiPz Nominal Weight / Peso Nominal;
8.625 X 0.322 INCH 040 19,69 /21.33 FT 361.647 FT 10555.742 LB 28.58 LBFT
219.1 X 8.2 MM 6.00 / 6.50 MTS 110.230 MTS 4788.000 KG 42.65 KG/M
Supplamentary infosmation
irformacidn Suplementaria
Tamsa Ref, 183872 [Tamsa Ref. 165872

Teat N Quaritty
Cofada N* Cartidad
{Pieces)
55336 17

Average jeogth per pipe
Longitud pramedio por tubo
[ TRE ST

A ial

[T ot s eed By & compuiarized wysesrs 3nd 715 Vebd win Slecionic SRoaane. N T oRginet CarBlcRis The Jass-mark groen COra " o8 6T PG SETaME COMPULLFITE: Y W8 vERGRIE Gl 113 Seciones, Bl Car TCats GGl posas ITpmas & g0
“Terais™ iv samped. n cuse the owner of the origin ceriicss woukd release a copy of if, he must ates? its conformity 16 the ofiginal one taking - {Tanare color verde, £n cso de qua of posesdor dil Cariicads STegRIe U CoPH, Soberd gRrENar i tonfoemidid ¢on e orginal hacigndoas:
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Tenaris

Tubos de Acero de México, S.A.

Carret. México Veracruz Xm 433.7 SN
Delfing Valenzuela Tejerls, Veracruz, Ve
C.P. 91697 MEXICO ’

{52 229 585 1100 te!

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / NGmero:

11060873

Page / Pagira:
6/6

{52} 229 989 1500 fax .

Date / Dia: Dacember 18, 2011

[Custormer / Cliente; PLESA ANAHUAC Y CIAS, S.A. DEC.V.

Customer’s Crder tam / Orden Cliente - item:

Customer's Referenca / Ref. del Cliente.

Manufacturer's Works Crder N° / Confirmacion de Verta:

NIA N/A 170579101

Manufaciuting Process / Procese de Manufactura: Product Type / Tipo de Producto: Surface / Superficie;
F'SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standard or Spacification f Normas o Especificaciones: Steel Grade / Grada de acerc: Ends / Extremos:

AP| SPEC 5L,OCTOBER 1, 2007 BIX42-L2451 290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones: Schedute / Cédula: Langth / Longiiud: Quartity / Cantidad; 17 PesiPz Nominal Weight / Pesc Nominal:
8.625 X 0,322 iINCH 040 1969721233 FT 361.647 FT 10555742 LB 28.58 LBIFT

2185 X 8.2 MM 6.00 / 6.50 MTS 110.230 MTS 4788.000 KG |42.65 KG/M

TR 14 1o cartify hat (e Froautt Goscnoed here has been manuiaciured, sampiad, tested, and inspecied in accordance with
purchaser order requirements, This cerificate is not a dedlaration of origin nor may 1 be used as a declaration of origin.

Por &l presente cBcamos que & matenal aqu Gescra ha S0
acuerdo & las requisitos de su orden de compra. Este cerlificadso

fabricade, muestreado, ensgyade € INspeccinade de
no es, ni pusde sar usado, como una dedaracion de origen.

e e

CUSTOMER . THIRKD PARTY

TENARIS QUALITY ]

INSPECTION COMPANY
COMPARIA DE INSPECCION

Company Name: N/A
Employse Name: N/A

QUALITY CERTIFICATION DEPT,
DEPTO. DE CERTIFICAGION DE CALIDAD

zPARTMENT SIGNATURE

CHIEF OF QUALITY CERTIFICATION DEFT.
RESPONSABLE DEL DEFTO. DE csRnﬁCAClON DE CALIDAD
Ricardo Lamo Ammu

Teresa M, Castells Abraham .

"Tmh'hﬂnpld. lnwumamuhmm\»wwmhm ampy&&hmﬂ“huﬂ«nﬁhﬂengnﬂmm
upor Himesl! tha responmibikty for arry unimwiul or nol showed uae. wmaw«mnm geciac i the iw.

TThE SHCTOnCL Tl CHTUNCads Orginel poses Tpress o 1ogo

o mmrwﬂse Enmodequeaipomwdﬂcﬂm cnmunacopn daberi garsctizic i condormidad con ef onginal haciéndose
& pamlqubrummgaauhdebmWW,bﬂsﬁmmMﬂlw
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